NAVAL HOSPITAL 29 PALMS PHARMACY FORMULARY - Updated May 2009

1. The formulary lists medications, which are currently at Naval Hospital 29 Palms. Changes to this list may be
made without prior notice. For updates on a specific medication, please contact the pharmacy department.

2. Prescriptions written for Schedule Il medications must be filled within 30 days of the date written if entered into
CHCS by a physician or within 6 months of the date written if the prescription was written by a civilian
prescriber. Quantity is limited to a 90-day supply if used to treat chronic pain. Exception to the 30-day quantity
limit will be made at the pharmacy Department Head’s discretion. Prescriptions for ADHD therapy may be
written for up to a 90-day supply. No refills are ever authorized. Prescriptions for Schedule Il medications written
by Nurse Practitioners and Physician Assistants must bear the name of the supervising physician.

3. Prescriptions written for Schedules 111-V medications must be filled within 180 days of the date written. Quantity
is limited to a maximum of 3 months supply and 1 refill. The prescription will expire 6 months after the date
written bottom left corner of the bottle; refills remaining after the expiration date will be void.

4. Prescriptions written for medication NOT in Schedules 11-V must be filled within one year of the date written.
Quantity is limited to a 90-day supply and 3 refills for all maintenance medications. The prescriptions expire 12
months after the date written; refills remaining after the expiration date will be void.

5. Telephone prescriptions will not be accepted. Photocopies of prescriptions and faxed prescriptions will also not
be accepted. Refills remaining from prescriptions originally filled at a civilian or VA pharmacies will not be
honored at NHTP.

REFILL POLICY

1. Refills may be ordered by calling 760-830- 2406 hours prior to pick-up.
2. Refills called in will be ready for pick up the next working day (Friday call in will be ready on Monday)
3. Walk-up refills without the 24-hour notice are filled on a first come first serve basis following new prescriptions.

PATIENT CONFIDENTIALITY

1. Prescription may be dispensed ONLY to the person for whom the medications have been prescribed.
a. The patient’s military ID card is required when picking up medications.
2. If patient’s representative picks up the medications for the patient, then the representative MUST provide ONE of
the following:
a. Patient’s military ID card
b. Written release with photo copy of military ID card

HOURS OF OPERATION

Civilian Prescriptions: Monday-Friday 7:30am-4:30pm
In-house prescriptions/Medication pick ups: Monday-Friday 7:30am-6:00pm

USEFUL LINKS:

1. To determine if a medication is covered by Tricare: www.tricareformularysearch.org

2. To obtain medical necessity and prior authorization forms for specific drugs:
https://rxnet.army.mil/pec/forms_criteria.php

***BRAND NAMES ARE FOR REFERENCE ONLY. GENERIC EQUIVALENTS WILL BE DISPENSED
UNLESS NONE ARE AVAILABLE***

LEGEND

* Indicates a BASIC CORE FORMULARY MEDICATION

# Indicates a SCHEDULE Il CONTROLLED MEDICATION

+ Indicates a SCHEDULE I11-V CONTROLLED MEDICATION

NHTP Formulary



http://www.tricareformularysearch.org/
https://rxnet.army.mil/pec/forms_criteria.php

Anti-Infectives p. 3

Antibiotics

Antifungals

Antivirals
Antituberculosis Agents
Antimalarial Agents
Antihelminthics
Miscellaneous Antibiotics

Cardiac / Cholesterol / Anticoagulant /
Antidiabetic Agents p.3-4

e  Diuretics
Electrolyte Replacement
Vasodilators / Angina Agents
Beta-Blockers
ACE Inhibitors / Angiotensin Receptor Blockers
Calcium Channel Blockers
Alpha Blockers
Miscellaneous Antihypertensives
Antiarrhythmics
Lipid-Lowering Agents
Anticoagulants / Blood Modifiers
Antidiabetic Agents / Supplies

Couth / Cold / Allergy / Asthma Agents p. 4-5
Antitussives / Expectorants
Antihistamines / Decongestants

Nasal Agents

Asthma Agents

Musculoskeletal / Rheumatic Agents p. 5-6
e  Muscle Relaxants
Narcotic Analgesics
Osteoporosis Agents
NSAIDS / Analgesics
Corticosteroids
Gout Agents
Immunosuppressives / Rheumatic Agents

Neurological / Psychiatric Agents p. 6-7
e Anticonvulsants

ADHD / Narcolepsy Agents

Anxiolytic Agents

Sleep Aids

Antidepressants

Antipsychotics

Headache / Migraine Agents

Antiemetic / Antivertigo Agents

Anti-Parkinson’s Agents

Alzheimer’s Agents

Hormonal Agents p.7
e  Contraceptives — Monophasic & Triphasic
e  Estrogens / Progestins
e  Androgens
e  Thyroid / Antithyroid Agents

Gastrointestinal GI Agents p.8
e Antiulcer Drugs / GERD Agents
e  Other GI Agents

NHTP Formulary

Ophthalmic Agents p. 8

Antibiotics & Antivirals

Glaucoma Agents & Oral Glaucoma Agents
Beta-Blockers

Miotics

Mydriatics

Irrigants / Lubricants / Tears
Anti-inflammatory / Allergy Agents
Miscellaneous Ophthalmics

Genitourinary GU / Rectal Agents p. 8-9

Urinary Tract / Prostate Agents
Antidiarrheals

Laxatives / Cathartics

Vaginal Agents

Anorectal Agents

Topical Agents p. 9-10

Antibiotics

Antifungals

Otic Agents

Acne Products / Miscellaneous Dermatology Agents
Scabicides / Pediculicides

Psoriasis Agents

Steroids

Emollients

Anesthetics / Analgesics

Miscellaneous Topicals

Miscellaneous Drugs p. 10-11

Antineoplastics / Anticancer Agents / Associated Products
Renal Disease Agents

HIV Agents

Antidotes

Vitamins / Minerals / Trace Elements

Oral / Dental Agents

Miscellaneous Agents

* INDICATES A BASIC CORE FORMULARY BCF

MEDICATION

+ INDICATES A SCHEDULE I11-V CONTROLLED
MEDICATION

# INDICATES A SCHEDULE Il CONTROLLED / NARCOTIC
MEDICATION

BRAND NAMES ARE FOR REFERENCE
ONLY; GENERIC EQUIVALENTS WILL BE
DISPENSED UNLESS NONE ARE
AVAILABLE



ANTI-INFECTIVES

50mg/5mL syrup

Rifampin*

150mg & 300mg caps

Ethambutol*

100mg & 400mg tabs

Pyrazinamide*

500mg tabs

Antibiotics
Drug Name Strength & Dosage Form
Amoxicillin* 250mg & 500mg caps, 250mg

chewable tabs, 250mg/5mL
susp, 400mg/5ml

Antimalarial Agents

Drug Name

Strength & Dosage Form

Amoxicillin/clavulanate
Augmentin®*

500mg/125mg, 875mg/125mg
tabs, 400mg/5mL &
600mg/5mL susp

Chloroquine

500mg tabs

Hydroxychloroquine Plaquenil®

200mg tabs

Azithromycin Zithromax®*

Z-PAK®

250mg tabs, 1 gram powder
packets, 200mg/5mL susp

Anthelminthics

250 mg tabs

Drug Name

Strength & Dosage Form

Cefpodoxime Vantin®

200mg tabs, 100mg/5mL susp

Mebendazole*

100mg chewable tabs

Cefprozil Cefzil® | 250mg tab, 250mg/5mL susp

Cephalexin* 250mg & 500 mg caps,
250mg/5mL susp

Ciprofloxacin* 500mg

Clarithromycin Biaxin® 500mg tabs

Clindamycin* 150mg caps

Dicloxacillin* 250mg caps

Doxycycline* 100mg caps

Erythromycin base Ery-Tab®* 250mg tabs

Erythromycin ethylsuccinate 200mg/5mL susp

Erythromycin/sulfisoxazole

200mg/600mg /5mL susp

CARDIAC /CHOLESTEROL /
ANTICOAGULANT /ANTIDIABETIC

AGENTS

Diuretics

Drug Name Strength & Dosage Form

Chlorthalidone* 25mg

Furosemide* 20mg & 40mg tabs,

10mg/mL liquid
Hydrochlorothiazide* 25mg
Hydrochlorothiazide/triamterene | 50mg/75mg tabs
Maxzide-25®
Spironolactone 25mg tabs

Electrolyte Replacement

Drug Name

Strength & Dosage Form

Magnesium Oxide

400mg tab

Potassium chloride*

8mEq, 10mEq, 20mEq tabs, 10%
soln

Vasodilators / Angina Agents

Pediazole®*
Levofloxacin Levaquin® 250mg, 500mg tabs
Metronidazole* 250mg
Minocycline 100mg caps
Neomycin sulfate 500 mg tabs
Nitrofurantion 100mg caps, 25mg/5mL susp
Macrobid®* | 100mg caps
Penicillin VK* 250mg tabs, 250mg/5mL susp
Sulfisoxazole 500mg/5ml
Tetracycline* 250mg
Trimethoprim/sulfamethoxazole | 160mg/800mg tabs,

Drug Name Strength & Dosage Form
Isosorbide dinitrate* 5mg, 10mg tabs
Dilitrate-SR® | 40mg SR caps
Isosorbide mononitrate* 30 mg SR & 60mg SR tabs
Nitroglycerin* 0.3mg, 0.4mg SL tabs, 0.4mg
spray, &

6.5mg SR caps, 2% oint

Septra DS ®* | 40mg/200mg/5mL (Septra)

Antifungals

Drug Name Strength & Dosage Form

Fluconazole  Diflucan type®* | 100mg, 150mg*, & 200mg
tabs, 10mg/mL susp

Griseofulvin* 125mg ultramicrosize tab,
500mg tab, 125mg/5mL
microsize susp

Ketoconazole 200mg tabs

Nystatin* 500,000unit tabs,
100,000units/ml crm, oint, susp

Terbinafine Lamisil® 250mg tablet

Antivirals

Drug Name Strength & Dosage Form

Acyclovir* 200mg, 400mg & 800mg tabs,

200mg/5ml susp

Nitro-dur® | 0.1mg/hr, 0.2mg/hr, 0.3mg/hr,
transdermal patches
Beta Blockers
Drug Name Strength & Dosage Form
Atenolol* 25mg, 50mg & 100mg tabs
Carvedilol Coreg® 3.125mg, 6.25mg, 12.5mg, & 25mg
tabs
Labetalol 200mg tabs
Metoprolol 25mg, 50mg & 100mg tabs

Generic Toprol XL®

25mg, 50mg, 100mg, 200mg

Amantadine*

100mg caps

Famciclovir (USE Acyclovir 1%)

125mg, 250mg, & 500mg tabs

Ribavirin Rebetol®

200mg cap

Propranolol*

10mg, 20mg, 40mg, & 80mg tabs,
60mg LA, 80mg LA, 120mg LA, &
160mg LA caps

Antituberculosis Agents

Drug Name

Strength & Dosage Form

Isoniazid*

100mg & 300mg tabs,

NHTP Formulary




ACE Inhibitors / ARBs

Drug Name

Strength & Dosage Form

Niaspan®

500mg SR, 750mg SR, &
1000mg SR tabs

Captopril*

(restricted to Pediatric
Cardiology-requires 24 hrs
to compound)

12.5mg 25mg, 50mg, & 100mg
tabs

1mg/ml (compounded)
25mg/ml (compounded)

Pravastatin

10mg, 20mg, 40mg, 80mg tabs

Simvastatin Zocor type®*

5mg, 10mg, 20mg, 40mg, &
80mg tabs

Ezetimibe/Simvastatin
Vytorin®

10mg/10mg, 10mg/20mg,
10mg/40mg, 10mg/80mg

Antidiabetic Agents / Supplies

Drug Name

Strength & Dosage Form

Fosinopril 10mg, 20mg, & 40mg tabs
Lisinopril* 5mg, 10mg, 20mg & 40mg tabs
Lisinopril / 10mg/12.5mg, 20mg/12.5mg, &
hydrochlorothiazide* 20mg/25mg tabs

Telmisartan 20mg, 40mg & 80mg tabs
Micardis®*

Glyburide*
Glynase PresTab®

2.5mg & 5mg tabs

1.25mg, 3mg tabs

Telmisartan /
hydrochlorothiazide
Micardis HCT®*

40mg/12.5mg, 80mg/12.5mg, &
80mg/25mg tabs

Glyburide/metformin
Glucovance®

1.25mg/250mg, 2.5mg/500mg,
& 5mg/500mg tabs

Calcium Channel Blockers

Glipizide*
Glucotrol XL®

5mg & 10mg tabs
5mg & 10mg tabs

Insulin*
Humalog®
Novolin® / Novolog®

Insulin lispro

U-100 each Regular(Novolin
R®), NPH ( Novolin N®) ,
Novolin® 70/30, Insulin aspart(
Novolog®) & Novolog 70/30

(Amlodipine/Benazepril)

Drug Name Strength & Dosage Form
Amlodipine 2.5mg, 5mg & 10mg tabs
Diltiazem* 30mg, 60mg tabs, 90mg ER cap
Tiazac® 120mg ER cap, 180mg ER cap,
240mg ER caps, 300mg ER cap,
360mg ER cap
Lotrel® 2.5mg/10mg, 5mg/10mg.

5mg/20mg, 5mg/40mg,
10mg/20mg, 10mg/40mg

Lantus® | U-100
Metformin 500mg, 850mg, & 1,000mg tabs,
500mg XR tabs
Rosiglitazone Avandia®* | 2mg, 4mg & 8mg tabs

Rosiglitazone/metformin

2mg/500mg, 2mg/1000mg,

Nifedipine* 10mg caps Avandamet®* | 4mg/500mg, & 4mg/1000mg
Adalat CC® | 30mg, 60mg, & 90mg tabs tabs
Verapamil* 80mg & 120mg tabs, 120mg SR,
Verelan SR éggmg S:p’s& 240mg SR tabs Antidiabetic Agents / Supplies
Isopropy! alcohol 70% pads
Lancets Box of 100
Alpha Blockers Syringes 0.3mL, 0.5mL, & 1mL syringes

Antiarrhythmics

Drug Name Strength & Dosage Form Test strips* Precision Extra®
Alfuzosin Uroxatral®* | 10mg extended-release tabs
E:gigﬁ;‘fe Proscar® img tg?ﬂg PETTETS Anticoagulants / Blood Modifiers
- —— : . Drug Name Strength & Dosage Form
Terazosin Hytrin®* | 1mg, 2mg, Smg, & 10mg caps Clopidogrel bisulfate  Plavix® | 75mg tabs
Dipyridamole 50mg, & 75mg tabs

Miscellaneous Antihypertensives Enoxaparin 30mg/0.3mL, 40mg/0.4mL,
Drug Name Strength & Dosage Form Lovenox®* 60mg/0.6mL, 80mg/0.8mL,
Clonidine* 0.1mg, 0.2mg, & 0.3mg tabs 100mg/mL, & 120mg/0.8mL inj

Catapres TTS® | 0.1mg/day, 0.2mg/day, & Warfarin Coumadin®* | 1mg, 2mg, 2.5mg, 3mg, & 5mg

0.3mg/day transdermal patches tabs

Hydralazine* 10mg, 25mg
Methyldopa 250mg & 500mg tabs

COUGH /COLD/ALLERGY /ASTHMA

AGENTS

Antitussives / Expectorants

Drug Name Strength & Dosage Form
Amiodarone 200mg tabs

Digoxin Lanoxin®* | 0.125mg & 0.25mg tabs
Procainamide 250mg, 500mg caps
Quinine sulfate 324mg tabs

_Lipid — Lowering Agents

Drug Name Strength & Dosage Form
Benzonatate 100mg perles

Codeine+ 30mg tabs

Guaifanesin XR Mucinex® | 600mg tab

Guaifenesin plain, DM, & AC+ type syrups

Drug Name

Strength & Dosage Form

Atorvastatin

80mg tab ONLY

Antihistamines / Decongestants

Cholestyramine Questran® | Regular & light cans
Fenofibrate Fenoglide® | 40mg & 120mg tabs
Gemfibrozil* 600mg tabs

Niacin* 50mg tabs

NHTP Formulary

Drug Name Strength & Dosage Form
Cetirizine Zyrtec® 10mg tabs, 1mg/mL syrup
Cetirizine/Pseudoephedrine 5mg/120mg

Zyrtec D®




Chlorpheniramine/Phenylephrine
Sildec PE®

1mg/3.5mg per 5ml

Diazepam*+

5mg

Methocarbamol*

500mg tabs

Cyproheptadine*

4mg tabs, 2mg/5mL syrup

Diphenhydramine

25mg & 50mg caps,

Narcotic Analgesics

12.5mg/5mL syrup
Fexofenadine 60mg, 180mg
Fexofenadine/Pseudoephedrine 60mg/120mg

Allegra-D®

Hydroxyzine HCI

10mg & 25 mg tabs,
10mg/5mL syrup

Loratadine*

10mg tabs, Img/mL syrup

Pseudoephedrine

30mg tabs, 30mg/5mL syrup

Drug Name Strength & Dosage Form

Codeine# 30mg tabs

Fentanyl# 25mcg, 50mcg, 75mcg, &
100mcg transdermal patches

Hydromorphone  Dilaudid®# 2mg & 4mg tabs

Meperidine# 50mg tabs

Methadone# 5mg & 10mg tabs

Pseudoephedrine/brompheniramine
Dimetapp®

30mg/1.25mg per 5ml elixir

Morphine sulfate  MS Contin®*#

15mg, 30mg, 60mg

Pseudoephedrine/chlorpheniramine
Deconamine SR®*

120mg/8mg caps

Immediate Release | 30mg
Oxycodone/acetaminophen 5mg/325mg & 10mg/325mg
Percocet/ Endocet*# tabs

Pseudoephedrine/tripolidine
Actifed®

60mg/2.5mg tabs,
30mg/1.25mg per 5mL syrup

Oxycodone Oxycontin®*#

Immediate Release

10mg, 20mg, 40mg
5mg cap, 5mg tab

Nasal Agents

Osteoporosis Agents

Drug Name

Strength & Dosage Form

Drug Name

Strength & Dosage Form

Cromolyn sodium Nasalcrom®

40mg/mL nasal spray

Alendronate Fosamax®

5mg, 10mg, 35mg, & 70mg tabs

Alendronate/vitamin D
Fosamax D®*

70mg /2800 unit tabs

Ibandronate Boniva®

150mg tab (once monthly)

NSAIDs/Analgesics

Drug Name

Strength & Dosage Form

Fluticasone Flonase®* | 50mcg/inh nasal spray
Ipratropium Atrovent® | 0.3%

Oxymetazoline 0.05% nasal spray
Phenylephrine 0.125%, 0.25%

Sodium chloride Deep Sea® | 0.4% - 0.6% soln
Asthma/COPD Agents

Drug Name Strength & Dosage Form
Albuterol MDI (Ventolin brand), 0.5% &

0.083 neb soln, 2mg/ml soln

Acetaminophen

80mg chewable tabs, 325mg
tabs, 80mg/0.8mL infant drops,
160mg/5mL elixir, 120mg,
325mg & 650mg rectal supps

Albuterol/ipratropium

103mcg/18mcg /inh inhaler

Acetaminophen/codeine+

120mg/12mg /5mL elixir

Tylenol #3®

300mg/30mg tabs*

Acetaminophen/isometheptene/
dichloralphenazone+

Midrin® type caps

Combivent®*
Budesonide Pulmicort® 0.25mg/2ml & 0.5mg/2ml susp
for neb
Cromolyn 20mg/2mL neb soln
Flunisolide AeroBid® 250mcg/inh inhaler
Fluticasone Flovent® 44mcg/inh, 110mcg/inh, &

220mcg/inh inhalers

Aspirin

81mg chewable tabs

325 mg buffered tabs

Enteric-coated

81mg, 325mg tabs

Aspirin/caffeine/butalbital#

Fiorinal® type tabs

Fluticasone/salmeterol

100mcg/50mcg, 250mcg/50mcg,

Butalbital/acetaminophen/

Fioricet® type tabs

caffeine
Celecoxib Celebrex® | 100mb, 200mg cap
Diclofenac 50mg & 75mg

Hydrocodone/acetaminophen+

5mg/500mg tabs, 7.5mg/500mg
/15mL susp

Ibuprofen*

200mg, 400mg, 600mg, &
800mg tabs, 100mg/5mL susp

Indomethacin Indocin® | 25mg cap

Meloxicam 7.5mg & 15mg tabs
Naproxen 250mg & 500mg tabs
Piroxicam 20mg caps

Propoxyphene/acetaminophen+
Darvocet-N 100®

100mg propoxyphene +
650mg acetaminophen

Advair®* & 500mcg/50mcg diskus
inhalers
Ipratropium Atrovent®* 18mcg/inh inhaler, 0.02% neb
soln
Metaproterenol 20mg, 10mg/5mL syrup
Montelukast Singulair®* 10mg tabs, 4mg pediatric &
5mg chewable tabs
Salmeterol Serevent® 50 mcg diskus inhaler
Sodium chloride 0.9% 5mL neb amps
Terbutaline 2.5mg & 5mg tabs
Theophylline* 80mg/15mL elixir
100mg, 200mg, & 300mg caps
Tiotropium Spiriva® 18mcg inh capsule
for COPD ONLY
Triamcinolone  Azmacort®* 100mcg/inh inhaler

MUSCULOSKELETAL /RHEUMATIC

AGENTS

Muscle Relaxants

Salsalate* 500mg, 750mg tabs
Sulindac 150mg & 200mg tabs
Tramadol 50mg tabs

Corticosteroids

Drug Name

Strength & Dosage Form

Cyclobenzaprine*

10mg tabs

NHTP Formulary

Drug Name Strength & Dosage Form
Cortisone acetate 25mg tabs
Dexamethasone 0.5mg, 0.75mg, 2mg, & 4mg

tabs, 0.5mg/mL elixir




Fludrocortisone

0.1mg tabs

18mg ER, 27mg ER, 36mg ER,

Hydrocortisone 5mg & 20mg tabs Concerta® | & 54mg ER tabs
Methylprednisolone 2mg, 4mg, & 16mg tabs
Dosepak® | 4mg tabs Anxiolytic Agents
Prednisolone Prelone®* | 5mg tabs, 15mg/5mL syrup Drug Name Strength & Dosage Form
Prednisone* 1mg, 5mg, 20mg, & 50mg tabs, Alprazolam+ 0.5mg tabs
5mg/5mL syrup Buspirone BuSpar®* | 10mg tabs
Chlordiazepoxide# 10mg & 25mg caps
Gout Agents Diazepam*+ 5mg
Drug Name Strength & Dosage Form Hydroxyzine hydrochloride* 10mg & 25mg tabs,
Allopurinol* 100mg & 300mg tabs 10mg/5mL syrup
Probenecid* 500mg tabs Lorazepam+ img
Colchicine 0.6mg tabs
Sleep Aids
Immunosuppressive / Rheumatic Agents Drug Name Strength & Dosage Form
Drug Name Strength & DOSage Form Chloral hydrate+ 500mg/5mL syrup
Adalimumab Humira® | 40mg syr Temazepam+ 15mg & 30mg caps
Azathioprine 50mg tabs Trlaz_olam+ _ 0.25mg tabs
Cyclosporine 100mg/mL soln Zolpidem Ambien ® | 10mg tabs
Sandimmune®, Neoral® | 25mg & 100mg caps
Tacrolimus 0.5mg, 1mg, & 5mg caps Antidepressants
Drug Name Strength & Dosage Form
NEUROLOGIC /PSYCHIATRIC AGENTS Amitriptyline* 10mg, 25mg tabs
Bupropion Wellbutrin® | 75mg & 100mg tabs, 100mg SR
Anticonvulsants & 150mg SR tabs
Drug Name Strength & Dosage Form Citalqpram_ Celexa ®* | 20mg & 40mg tabs
Carbamazepine Tegretol®* | 200mg tabs, 100mg chewable Clomipramine 25mg caps
tabs, 100mg XR & 200mg XR, DeS|pr¢:im|ne 25mg & 50mg tabs
400mg XR tabs, 100mg/5mL Doxepin* 10mg, 25mg, 50mg
susp Fluoxetine 10mg & 20mg caps
Clonazepam *+ 0.5mg, 1mg Imipramine* 10mg & 25mg tabs
Divalproex Na  Depakote®* | 125mg tab and sprinkles, 250mg, Lithium carbonate* 150mg and 300mg caps,
& 500mg tabs Nefazodone Serzone® | 100mg tabs
Ethosuximide 250mg caps, 250mg/5mL syrup Nortriptyline* 10mg, 25mg, 50mg & 75mg
Gabapentin 100mg, 300mg, & 400mg caps, caps
600mg & 800mg tabs Paroxetine Paxil ®* | 10mg, 20mg, 30mg, & 40mg
Levetiracetam Keppra® | 500mg & 750mg tabs tabs
Lamotrigine Lamictal® | 25mg & 100mg tabs, 25mg Sertraline Zoloft ®* | 25mg, 50mg & 100mg tabs
chewable tabs Trazodone* 50mg, 100mg & 150mg tabs
Phenobarbital*+ 15mg & 30mg tabs, Venlafaxine Effexor®* 37.5mg XR, 75mg XR &
20mg/5mL elixir 150mg XR caps
Phenytoin Dilantin®* | 50mg chewable tabs & 100mg
caps (PROMPT RELEASE), Antipsychotics
_ 125mg/5mL susp Drug Name Strength & Dosage Form
Primidone 50mg & 250mg tabs Avripiprazole Abilify® | 5mg. 10mg, 15mg tabs
Topiramate 25mg, 50mg & 100mg tabs Chlorpromazine 25mg, 100mg
Valproic acid Depakene® | 250mg cap, 250mg/5mL syrup Fluphenazine 1mg & 5mg tabs
Zonisamide Zonegram® | 100mg caps Haloperidol 2mg tabs
Lithium 150mg & 300mg caps, 300mg
ADHD / Narcolepsy Agents SR tabs, 450mg CR caps
Drug Name Strength & Dosage Form Quetiapine* Seroquel® | 25mg, 100mg, 200mg & 300mg
Atomoxetine restricted to Peds | 10mg, 18mg, 25mg, 40mg, 60mg tabs; 50mg XR, 150mg XR &
& Psychology caps 200mg XR tabs
Strattera® Risperidone 0.25mg, 0.5mg, 1mg tabs
Dextroamphetamine# 5mg tabs Thioridazine 10mg, 25mg
Dexedrine® | SPANSULE: 5mg SR, 10mg SR, Thiothixene 5mg caps
& 15mg SR Trifluoperazine 2mg & 5mg tabs
Dextroamphetamine / 5mg, 10mg, 15mg, 20mg, 25mg Ziprasidone 20mg, 40mg, 60mg, 80mg caps

Amphetamine#  Adderall XR®
Adderall®

& 30mg caps
5mg, 10mg, 15mg, 30mg tabs

Methylphenidate#  Ritalin®

5mg, 10mg, 20mg tabs, 20mg
SR tabs, 20mg LA, 30mg LA,
40mg LA caps

Headache / Migraine Agents

Drug Name

Strength & Dosage Form

Acetaminophen/isometheptene/

Midrin® type caps

NHTP Formulary




dichloralphenazone#

Belladonna/phenobarbital/ Bellergal-S® type tabs

Ethinyl estradiol/Norgestrel

0.03mg/0.3mg (Lo Ovral type),
0.05mg/0.5mg (Ogestrel type)

ergotamine Levonorgestrel 0.75mg (Plan B)
Butalbital/acetaminophen/ Fioricet® type tabs Mestranol/Norethindrone 0.05mg/1mg (Necon 1/50, Ortho
caffeine Novum 1/50, Norinyl 1/50 type)

Butalbital/aspirin/caffeine# Fiorinal® type tabs

Ergotamine/caffeine Cafergot®: 1mg/100mg tabs,

Contraceptives — Triphasic — 28 Day Cycles

Drug Name

Strength & Dosage Form

Rizatriptan Maxalt® | 5mg & 10mg tabs, 5mg MLT &
(max 36/ 90 days) 10mg MLT tabs

Sumatriptan Imitrex® | 6mg syringe Kit, syringe refills
(max 18/ 90 days)

Ethinyl estradiol/ levonorgestrel*

Tri-Levlen®/
Triphasil®/Trivora® type tabs

Antiemetics / Antivertigo Agents

Ethinyl estradiol/norethindrone*

Ortho-Novum®: 7/7/7 type tabs,
Tri-Norinyl® type tabs

Ethinyl estradiol/norgestimate

Ortho Tri-Cyclen® type tabs

Drug Name Strength & Dosage Form Ortho Tri-Cyclen LO® type tabs
Meclizine 25mg tabs

Ondansetron Zofran® | 4mg & 8mg tabs, 4mg & 8mg Contraceptives — Progestins — 28 Day Cycles

(max 60 tabs/30 days) ODT tahs Drug Name Strength & Dosage Forms

Prochlorperazine 5mg & 10mg tabs, 25mg supps

Promethazine 25mg tabs, 6.25mg/5mL syrup,

25mg supp

Norethindrone Micronor®*

0.35mg tabs

Anti-Parkinson’s Agents

Contraceptives — Non-Oral

Drug Name

Strength & Dosage Form

Ethinyl estradiol/etonogestrel
NuvaRing®

0.015mg/0.12mg /day
vaginal ring

Drug Name Strength & Dosage Form
Amantadine 100mg caps

Benztropine 1mg & 2mg tabs
Bromocriptine 2.5mg tabs

Ethinyl estradiol/norgestromin
Ortho Evra®

0.02mg/0.15mg /day transdermal
patches

Carbidopa/levodopa Immediate Release: E /P .
Sinemet 10mg/100mg, 25mg/100mg, & strogens / Progestins
25mg/250mg tabs Drug Name Strength & Dosage Form
Controlled Release: Conjugated estrogens* 0.3mg, 0.625mg & 1.25mg tabs,
25mg/100mg CR & Premarin® | 0.625mg/gram vaginal cream
50mg/200mg CR tabs Conjugated estrogens/ 1.5/0.3mg, 1.5/0.45mg,
Ropinirole Requip | 0.5mg, 1mg, 2mg, 3mg & 5mg medroxyprogesterone 6.25mg/2.5mg & 6.25mg/5mg tabs
tabs Prempro®
Selegiline 5mg tabs Estradiol*
Estrace® | 1mg tabs
Alzheimer’s Agents Estrederm | 0.05mg, 0.1mg transdermal patch
Drug Name Strength & Dosage Form Estrlng® 2mg vaginal ring _
Donepezil Aricept® 5mg & 10mg tabs Medroxyprogesterone 2.5mg & 10mg tabs, 150mg inj
Galantamine Razadyne ® | 4mg & 8mg tabs (a_dr_mnlstered in select NHTP
clinics only)
HORMONAL AGENTS Androgens
- Drug Name Strength & Dosage Form
Fertility Agents Methyltestosterone+ 10mg tabs
Drug Name Strength & Dosage Form Testosteronet 2% & 3% cream, 3% oint, 2% in
Clomiphene 50mg tab aquaphor oint; Cypionate:
100mg/mL & 200mg/mL inj
Contraceptives — Monophasic — 28 Day Cycles Enanthate: 200mg/mL inj
Drug Name Strength & Dosage Form Androderm® | 2.5mg & 5mg transdermal patches
Androgel® | 1% gel in 2.5gm & 5gm packets

Ethinyl estradiol/Desogestrel 0.03mg/0.15mg (Ortho-Cept)

Ethinyl estradiol/Drosperinone 0.03mg/3mg (Yasmin),

0.02mg/3mg (Yaz)

Thyroid / Antithyroid Agents

Ethinyl estradiol/Ethynodiol
diacetate

0.035mg/1mg (Zovia 1/35)

Drug Name

Strength & Dosage Form

Ethinyl estradiol/Levonorgestrel | 0.02mg/0.1mg (Lessina type),

0.03mg/0.15mg (Nordette 28),

Ethinyl estradiol/Norethindrone 0.02mg/1mg (Loestrin 21 1/20),
0.02mg/1mg (Loestrin Fe 1/2),
0.03mg/1.5mg (Loestrin Fe
1.5/30), 0.035mg/1mg (Norinyl

1+35)

Levothyroxine*

25mcg, 50mcg, 75mcg, 88mcg,
100mcg, 112mcg, 125mcg,
137mcg, 150mcg, 175mcg, &
200mcg tabs

Ethinyl estradiol/Norgestimate 0.035mg/0.25mg (Ortho Cyclen)

Liothyronine 25mcg tabs
Methimazole 5mg tabs
Potassium iodide SSKI® 1gram/mL soln
Propylthiouracil* 50mg tabs

Thyroid 60mg & 65mg tabs
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GASTROINTESTINAL Gl

AGENTS

Antiulcer Drugs / GERD Agents

Drug Name Strength & Dosage Form

Aluminum hydroxide Maalox® type susp

Alum/Magnesium/Simethicone Mintox type soln

Bismuth subsalicylate 262mg tabs,

Cimetidine* 400mg tabs, 300mg/5mL susp

Esomeprazole Nexium® 20mg & 40mg

Metoclopramide* 10mg tabs, 5mg/5mL susp

Omeprazole Prilosec® | 20mg caps

Ranitidine* 150mg tabs, 15mg/5mL soln

Sucralfate 1 gram tabs

Other GI Agents

Drug Name Strength & Dosage Form

Belladona/Phenobarbital/ Bellergal S® type tabs & elixir

Ergotamine

Dicyclomine* 10mg caps, 20mg tabs

Gaviscon tabs

Glycopyrrolate 1mg tabs

Loperamide 2mg caps

Mesalamine 400mg tab, 1000mg rectal supp,

4 gram enema

Misoprostol Cytotec® 100mcg, 200mcg tabs

Simethicone 80mg tabs, 40mg/0.6ml susp

Sulfasalazine* 500mg tabs
OPHTHALMIC AGENTS

Antibiotics & Antivirals

Drug Name Strength & Dosage Form
Bacitracin 500units/gram oint
Ciprofloxacin* 0.3% soln

Erythromycin 0.5% oint

Gentamicin* 0.3% soln, oint

Moxifloxacin Vigamox®* | 0.5% soln
Polymixin/trimethoprim 100mg/10,000units /mL soln
Polytrim®

Polymixin/bacitracin 500units/10,000units /gram oint
Polysporin®

Polymixin/bacitracin/neomycin
Neosporin®*

10,000units/400units/3.5mg /
gram oint

Polymixin/neomycin

200,000units/40mg /mL soln

Polymixin/neomycin/

dexamethasone Maxitrol®

10,000units/0.1%/3.5grams susp
& oint

Sulfacetamide*

10% soln

Methazolamide

| 50mg tabs

Beta Blockers

Drug Name Strength & Dosage Form
Betaxolol Betoptic-S® 0.5% soln

Levobunolol Betagan® 0.25% & 0.5% soln

Timolol* 0.25% & 0.5% soln

Timoptix-XE®*

0.25% & 0.5% gel-forming soln

Miotics

Drug Name Strength & Dosage Form
Carbachol 3% soln

Pilocarpine*  Pilocarpine-HS® | 1%, 2%, 4% soln
Mydriatics

Drug Name Strength & Dosage Form
Atropine Sulfate 1% oint

Cyclopentolate 1% soln

Dipivefrin 0.1% soln

Phenylephrine 2.5% soln

Scopolamine hydrobromide 0.25% soln

Tropicamide Mydriacyl 1% soln

Irrigants / Lubricants / Tears

Drug Name

Strength & Dosage Form

Avrtificial Tears

Soln & oint (Akwa Tears Qint)

Carboxymethylcellulose

1% soln

Celluvisc®
Hydroxyethylcellulose Artificial tears soln
Refresh®
Hydroxypropylmethylcellulose 0.3% soln
Genteal®

Antiinflammatory / Allergy Agents

Steroids are Restricted to Ophthalmology Providers

Drug Name Strength & Dosage Form
Dexamethasone/neomycin/ 0.1%/3.5grams/10,000units susp
polymixin Maxitrol® & oint

Diclofenac Voltaren 0.1% soln

Fluorometholone FML® 0.1% susp

Ketorolac Acular® | 0.5% soln

Ketotifen Zaditor® 0.025% soln

Lodoxamide Alomide® | 0.01% soln

Naphazoline Visine type® | 0.05% soln

Prednisolone Pred-Forte®* | 1% susp

Miscellaneous Ophthalmics

Sulfacetamide/prednisolone 10%/0.2% susp & oint Drug Name Strength & Dosage Form
Blephamide®™ Cylosporine Restasis® | 0.2% soln
Tobramycin 0.3% soln & oint (Restricted to Ophthalmology)
Tobramycin/dexamethasone 0.1% soln and oint Cromolyn 4% soln
Trifluridine Verpt|C® 1% soln Homa’[ropine 2% & 5% soln
Tetracaine (Restricted to 0.5% soln
Glaucoma Agents & Oral Glaucoma Agents Ophthalmology)
Drug Name Strength & Dosage Form Sodium chloride Muro 128 | 5% soln
Acetazolamide 250mg tabs
Betaxolol Betoptic S 0.5% soln GENITOURINARY GU /RECTAL AGENTS
Brimonidine  Alphagan P®* 0.15% soln
Carbachol Isopto Carbachol | 3% soln Urinary / Prostate Agents
Dorzolamide Trusopt® | 2% soln Drug Name Strength & Dosage Form
Dorzolamide/timolol Cosopt® 2%/0.5% soln Bethanechol 10mg & 25mg tabs

Latanoprost Xalatan®*

0.005% soln
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Desmopressin DDAVP®

0.1mg tab & 0.01mg/mL nasal
soln

Hyoscyamine

0.375mg SR tabs

Silver sulfadiazine 1% cream

Triple Antibiotic Oint

Antifungals

Drug Name Strength & Dosage Form
Clotrimazole 1% cream

Miconazole 2% cream & powder

Nystatin 100,000units/gram cream, oint,

& powder

Oxybutinin* 5mg tabs, 5mg/5mL syrup
Ditropan XL® | 5mg & 10mg tab

Darifenacin Enablex® 7.5 tab,15mg tab

Phenazopyridine* 100mg tabs

Tolterodine Detrol LA®* | 2mg LA & 4mg LA caps

Prazosin* 1mg, 2mg, & 5mg caps

Terazosin* 1mg, 2mg, & 5mg caps

Vardenafil Levitra® 20mg tabs

(max 6/ 30 days)

Nystatin/triamcinolone

100,000units/0.1% cream

Antidiarrheals

Drug Name

Strength & Dosage Form

Bismuth subsalicylate
Pepto-Bismol®

262mg tabs

Mycolog-11®
Terbinafine Lamisil AT 1% cream
Tolnaftate 1% soln
Otic Agents
Drug Name Strength & Dosage Form

Acetic acid /hydrocortisone

2%/1% soln

Diphenoxylate/atropine ) 2.5mg tabs Acetasol HC®
Lomotil®+ Alumi [fate/Calci 2% ol
Loperamide™ 2mg caps uminum sulfate/Calcium 0 soln
acetate Borofair
. . Antipyrine/benzocaine 5.4%/1.4% soln
Laxatives / Cathartics Py Aurodex®*
g_rug (lj\l?me gtre?%th l‘g‘ Dosage Form Carbamide peroxide 6.5% soln
Docusas T Debrox®
Surfak® | 100mg cap Ofloxacm . Flo_xm® 0.3% soln
Colace® | 20mg/5mL syrup Ciprofloxacin/hydrocortisone | 0.2%/1% soln
Electroyte mixture  Colyte® Soln Cipro HC®
Glycerin Adult & pediatric supps Neomycin/ polymixin/ 5mg/10,000units/10mg
Lactulose 10mg/15mL soln hydrocortisone Susp & Soln
Magnesium citrate 1.759/30mL oral soln Cortisporin®*
Milk of Magnesia® Susp
Mineral oil Regular and Light Acne Products
Psyllium Konsyl D/Metamucily type Drug Name Strength & Dosage Form
Senna _ Adapalene 0.1% gel
Sodium phosphate Fleet® pedle_ttrlc enema, regular Benzoyl peroxide 2.5%, 5%, & 10% water-based gel
enema, & mineral oil enema Clindamycin 1% soln , 1% lotion, 1% gel
with Benzoyl Peroxide
Vaginal Agents Duac® | 1% /5% gel
Drug Name Strength & Dosage Form Erythromycin™ 2% top soln
Clotrimazole 1% cream Renova® | 0.05% emollient cream
Estradiol Estring® | 2mg vaginal ring ) _ 0.01% & 0.025% gel, 0.04%, &
Estrogen Premarin® | 0.625mg/gram cream Retin A Micro® | 0.1% micronized gel
Metronidazole* Metrogel | 0.75% gel

Anorectal Agents

Miscellaneous Dermatology Agents

Drug Name

Strength & Dosage Form

Drug Name

Strength & Dosage Form

Hydrocortisone
Proctocream HC®
Proctofoam HC®

2.5%
Hydrocortisone 1%/pramoxine
1% aerosol

Isotretinoin (Restricted to
Dermatology, Hematology,
Oncology, & Adolescent
Providers)

10mg, 20mg & 40mg caps

Anusol HC® | 25mg suppository Scabicides / Pediculicides
Witch Hazel 50% wiv Drug Name Strength & Dosage Form
Permethrin* 5% cream & 1% creme rinse
TOPICAL AGENTS Pyrethrins/Piperonyl butoxide 0.33%/4% soln
Antibiotics Seborrhea / Psoriasis Agents
Drug Name Strength & Dosage Form Drug Name Strength & Dosage Form
Bacitracin 500units/gram oint Calcipotriene Dovonex® | 0.005% crm, oint & scalp
Mupirocin 2% oint, cream soln.
Coal tar lonil =T plus® | 2% shampoo
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| Selenium sulfide* | 2.5% shampoo Mercaptopurine 50mg tabs
Methotrexate* 2.5mg tabs
Steroids Tamoxifen 10mg & 20mg tabs
Drug Name Strength & Dosage Form .
Amcinonide 0.1% oint & cream Renal Disease Agents
Betamethasone 0.05% cream & oint Drug Name Strength & Dosage Form
Clobetasol 0.05% cream & oint Erythropoeitin alfa 2,000un!ts, 3,000unit_s,
Desonide 0.05% oint & cream 4,000units, 10,000units,
Fluocinolone 0.01% soln, 0.01% scalp oil 20,000units, & 40,000units inj
Fluocinonide Lidex®* | 0.05% cream, gel, oint, & soln Sevelamer Renagel® | 400mg & 800mg caps
Hydrocortisone 0.2% valerate cream & oint,
1% cream & oint, 2.5% cream & HIV Agents (restricted to Infectious Disease)

_ oint Drug Name Strength & Dosage Form

Triamcinolone 0.025% cream , 0.1% cream™ & Emtricitabine/tenofovir 200mg/300mg tabs
oint, 0.1% spray Truvada®
Indinavir 400mg caps
Emollients Lamivudine 150mg & 100mg tabs hepatitis
Drug Name Strength & Dosage Form
Colloidal oatmeal bath Aveeno®: Plain Antidotes
Eucerin cream Drug Name Strength & Dosage Form
Lanolin Hydrous oint Charcoal/sorbitol 25grams/120mL , activated
Ointment base (Petrolel_Jm jelly) Oint 50grams/240mL susp
Vaseline type® Epinephrine Epi-Pen Jr® | 0.15mg/0.3mL inj,

Urea Carmol® | 10% lotion Epi-Pen® | 0.3mg/0.3mL inj
Vanicream® Cream Ipecac Syrup
Vitamin A & D Qint Kayexa|ate® Susp

Anesthetics / Analgesics

Vitamins / Minerals / Trace Elements

Drug Name Strength & Dosage Form
Analgesic balm Oint

Benzocaine Dermoplast® | Spray

Capsaicin 0.025% & 0.075% cream
Dibucaine 1% oint

Lidocaine 2% gel

EMLA®

2.5% lidocaine +
2.5% prilocaine cream

Drug Name Strength & Dosage Form
Calcium carbonate 500mg tabs

Calcium + Vit D 250mg/125iu, 500mg/200iu
Calcium polycarbophil Fibercon® 500mg tab

Ferrous sulfate* 325mg tabs, 25mg/mL
Fluoride 0.125mg/ drop

Folic acid* 1mg tabs

Miscellaneous Topicals

Multivitamins*

Prenatal tabs 800mcg folic
acid , Infant drops regular
(without iron)

Drug Name

Strength & Dosage Form

Aluminum acetate

Powder packets

Niacin

50mg, 250mg & 500mg tabs

Niaspan® | 250mg SR, 500mg SR,
750mg, & 1,000mg SR tabs*
Oral Rehydration Salts
Vitamin B-1 Thiamine 50mg tabs
Vitamin B-6 Pyridoxine 50mg tabs
Vitamin B-12 Cyanocobalamin 1,000mcg inj
Vitamin C 500mg tabs
Vitamin D 50,000 1U caps
Vitamin K Phytonadione 5mg tabs
Zinc sulfate 220mg caps

Aluminum chloride  Drysol® | 20% soln
Calamine Lotion
Flourouracil 0.5% & 5% cream,
2% & 5% soln
Hexachlorophene  PhisoHex 3% cleanser
Imigimod Aldara® | 5% cream
Pimecrolimus Elidel®* | 1% cream
Podofilox Condylox® | 0.5% gel
Salicylic acid 40% plaster
Duofilm® | 17% soln
Zinc oxide 20% oint

Oral / Dental Agents

MISCELLANEOUS DRUGS

Antineoplastics / Anticancer

Agents / Associated Products

Drug Name Strength & Dosage Form
Chlorhexidine Perigard®* | 0.12% oral rinse

Fluroride Prevident 1.1% gel

Lidocaine 2% viscous soln, 4% top soln

Drug Name

Strength & Dosage Form

Miscellaneous

Drug Name

Strength & Dosage Form

Cepacol benzocaine/menthol

15mg/3.6mg lozenges 18’s

Anastrazole Arimidex® | 1mg tabs
Azathioprine 50mg tabs
Bicalutamide Casodex® | 50mg tabs
Leucovorin 5mg
Megesterol Megace® | 40mg tabs
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Disulfiram Antabuse® 250mg tabs
Finasteride 5mg tabs
Glucagon 1mg inj kit
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Methylergonovine

0.2mg tabs

Nicotine patches

7mg, 14mg & 21mg

Pyridostigmine Mestinon®

60mg tabs, 180mg SR tabs

Sodium citrate/citric acid

Bicitra®

500mg/334mg/5mL soln
equiv. to ImEg/mL sodium &
1mEg/mL bicarbonate
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